

WGV2424-3

2400psi@2.4gpm

	Part Number	Description
Pump Information:	D23815	DeVilbiss Pump Kit, XJW2.2G23
	* 17658	Thermal Relief Valve
	* 17701	Swivel Assy
	* H061	Nut, Swivel
	* F187	Screen
Engine Information:	121602-0194-E1	Engine, B&S, 6 HP
	* P448	Key
	16255	Oil, Engine (20oz.)
Frame Information:	15217	Frame
	16371	Foot
	16631	Handle
	C042	Knob (2)
	15226	Tire, 8"
	W137	Pal Nut (2)
	W131	Tee Nut
Hardware Information:		
Foot:	F064 (qty 1)	Screw, 5/16-18 x 1
	F112 (qty 1)	Washer, 3/8'
Engine/Pump to Frame:	16087 (qty 3)	Flange Head Nut
	F074 (qty 3)	Flat Washer, 5/16
	F196 (qty 2)	Screw, 5/16-18 X 1-1/2"
	F101(qty 1)	Screw, Hex Hd
Accessory Information:	D20181	Hi Pressure Hose, 1/4" x 25ft
	16491	Wand/Lance
	17628	Trigger Gun, 1/4 Male
	* H140	Chemical Hose
	16850	Bagged Parts
	NCT001	Cleaning Tool
	16797	Allen Wrench
Manual Information:	D22322	Manual, General-English/Spanish
	16480	Manual, Engine

* Included in the pump kit